MANUFACTURING CO.. INC.

LIMITED WARRANTY

Kasco Mfg. Co., Inc., hereinafter rafarred to as “‘Kasca’’ warrants all its praducts agains

defects in matarials and workmanship for ene year after date of purchasae, excapt thos.
component parts not manufactured by ‘‘Kasco’’ which parts are warranted by “Kasco
anly to the extent of the original manufacturers warranty.

Shaould any part manufactured by ‘‘Kasco'’ prove defective within one year from date of
purchase, supposed defective part shall be returned freight paid to our “*Kasco'” factory for
Kasco's consideration. If found to be defective by “‘Kasca'', credit will be issued through
proper channels, distributor and/or dealer.

Kasco will not assume [fability for any labor costs, loss or damage caused by defective part
or consequential damages or operational delays.

Altering or misuse of 2 part may void ''Kasce’s Warranty''. Repairing of a part without the
expressed permission of ‘‘Kasce’' voids the "Kasco Warranty''.

‘“‘Kasce’’ neither assumes nar authgrizes any person to assume for ‘'Kasco’ any other

abligations or liabiiity in connection with the sale of its equipment,

‘‘Kasco'’ reserves the right to make improvements in design or changes in specifications at

any time without incurring any obligations to owners of equipment previously soid

A



SAFETY PRECAUTIONS

MOST ACCIDENTS OCCUR BECAUSE OF NEGLECT OR
CARELESSNESS. AVOID NEEDLESS ACCIDENTS BY

FOLLOWING ALL OF THE SAFETY PRECAUTIONS LISTED
BELOW.

1. Machinery should be operated by those who are responsibie and are
authorized to do so.

<. Stop the engine, lower all equipment, lock the brakes, and remove ignii ..
key before dismounting the tractor.

- 3. Never stand between tractor and implement while the tractor is being
backed to hitch.

4. Loose fitting clothing should not be worn, to avoid catching on various
parts. ’

5. Detach implement in area where children do not normally play.

6. When performing adjustments or maintenance on an impiement, first lower
it to the ground or block it securely at a workable height.

7. Only a gualified operator should be permitted on tractor when in operation.
8. Make certain everyone is in the clear before starting tractor, raising, or
lowering equipment.

9. Operate the tractor and implement only while seated in the drivers seat.
10. Reduce speed when transporting mounted implements to avoid bouncing
and momentary loss of steering control.

11. A heavy load can cause instability of the tractor. Use extreme care
during road travel. Siow down on turns and watch out for bumps. Tractor
may need counter-weights to counter-baiance the weight of the implement.
12. Reduce speed on hillsides or curves so there is no danger of tipping.

13. Avoid driving to close to the edge of ditches or creeks.

14. Do not transport implement on public roads without reflectors and slow
moving vehicle emblem in daylight and with approved warning lights at night
and other periods of poor visibility.

15. Due to the width of some implements, use extra caution on highways,
farm roads, and when approaching gates.

16. Keep alert and watch the front as well as the rear when working with

the implement.



Equipment safety

Before operating your machine, stop and read the owner/operator manual. Do not
operate your machine until you fully understand the material covered in this
owner/operator manual. Failure to read this manual and follow these safety and
cperating instructions could result in serious bodily injury cr even death.

Never Operate vour Auger while intoxicated

Operating the Auger using any drug/medication that impairs the sense of judgement
is prohibited. Avoid operating skid steer's anytime judgement is impaired. Use good
judgement about your physical ability. Even minor iliness can impair judgement.

Operation and Maintenance

Before operation begins a visual inspection of the Auger is required. Check all nuts
and bolts for tightness before operation. Inspect hydrauiic iines and fittings for leaks.
Be sure all hydraulic fittings and lines are tight.

Safety Decals

The foilowing safety decals should be attached to the equipment at all times. Should any
decal become damaged or lost, it is the responsibility of the owner to replace it.
Additional decals may be purchased from the manufacturer.



KA-3600 (Parts List) for JD 1770NT

1} - KA-925 Matn Mounting Bracket

1) - KA-926 Mounting Bracket
1) - KA-927 Auger Pivot Bracket
1) - KA-928 Strap
2) - XH-71
2)-GWA-158
2) — XH-65
4) - XH-62
[y - GWA-143 w/eye bolts welded in.
1}~ GWA-142 band
4) - GWA-933
4) - GWA-916
1} - GDA-905¢ (19 4™
1y — KA-905 (7 V™)

1) - GDA-908
1)-35’ flex hose
2) - 6" hose clamps
1) — handle
1} — 64” hyd. Hose
1} — 66" hyd. Hose
1) - GDA-891a

2) - KA-907 Control Arms



KA-3600 (Bolt List) for JD 1770NT

2) - %" Lock Nuts
4) - 5/8” x 10" Bolts
4) — 5/8” Lock Washers
4) - 5/8” Nuts
4) - 5/8" x 1 2”7 Bolts:
4) — 5/8” Lock Nuts
4) - % “ Bushings
22) - 3/87 x 2 4" Bolts
22)—3/8” Lock Washers
22)—3/8” Nuts
2) #10 Self tapping screws
1) ¥a” x ¥4” Bolt
1) %" Lock Washer
1) " Nut
1) RTB-01
1} 1”x6” pin
1) " Lynch pin
1) 2"x 1 %7 pin
1) 1/8” hair pin

1) Tee Handle

YLl



cmmv\

PCO6-VH
oy
;éa
UVA.. v
e
tOu
;.-.\

e

|

3

|

HI" 485

I-1 1oy

NI [P TR
SISl

1 WAdy

¥0-11-€ r330(

LNDOSE-wX 8 12PO}

433UDId 4O Y23

YV S26-v

mmmv.,uc_yw BE
-

. 7
_

ud .wx.ﬂlwm

93 FARVD]
S06-YH




HC a8 ONI
‘0D
1-1 a0dg { Dd4N
& £0/91/01 1330
s.,.a.m,.,w 2 8 AR
DOEE-Y¥H % 13p0p
e AR g ey e
BID SASTAY AITdn® pauy Bans A qup
(Fo¥2vig vdodsuoay oy Bununopy 1A iy
e 1 A )_:ﬂ_...* ;\.JM.LJ/
/.
Ny .,
10 ]y :.:._\w__q....__ ™
i [ — _ _ . . N
K L NG Y
s Ay By
4
\\
Ve
. 9 [-]
\ ,\\ o K
s - '
, ; /
VUG 0G0 0Y WOMY SRR 14aSU[S
HIOO 0} Ju0ugd Wod4 5100 1 AaBUT. /
}
)
/
[ RS S|

“o3U0d 06/T1T dr +o 4




HE 488 | oy (eio AR \[

1-1 o2y O._w‘ @@@@l

1 waay ¥0/11/7€0 193
+30ny 0GBI/06ST O
B en 009E-Y #12p0)
[REI T R ANT
7740 -
ney sl
=0Bungsmg 3
1I00 40 pua uo
PN T ALK CAAIMA
YO g a4 nuag
SR wAayy ponn
) U0 IN0-RAS Ny
ALY 1 1ASU ; yaodn
_ DRI smadnn
_ . g [ RARTRALT I I Pl
) i (2 NPy E
\u\ .\A‘.

g




